



国内JIS燃焼性試験に合格

燃焼性試験、防水性試験、パイピング、ファスナー燃焼性試験に合格

品質試験報告書

品質試験報告書は以下の通りです。

品名：品名及び色相
数量：数量

試験方法：試験方法及び条件
JIS S 1001 A 200

試験結果

試験項目	試験結果	試験方法	試験条件	試験結果
燃焼性試験	合格	燃焼性試験	燃焼性試験	合格
防水性試験	合格	防水性試験	防水性試験	合格
パイピング試験	合格	パイピング試験	パイピング試験	合格
ファスナー燃焼性試験	合格	ファスナー燃焼性試験	ファスナー燃焼性試験	合格

試験結果は以下の通りです。

燃焼性試験：合格

防水性試験：合格

パイピング試験：合格

ファスナー燃焼性試験：合格

燃焼性試験合格

SGS

TEST REPORT

No. : 02700000000000000000
Date : Feb 11, 2020
Page : 3 of 4

1. Test Item: IPX5

Sample Description: S.F. Paper

Test Method: IEC 60529:1989+A1:1999+A2:2013+12:2014

Test Condition:

Specimen dimension: 40.0 mm

Test time: 12.0 min

Test distance: 2.0-3.0 m

Test duration: 5 min

Lab Environmental Condition: 18 °C ~ 28 °C, 35 %RH ~ 75 %RH

Test Result:

Specimen	Result	Client requirement	Conclusion
1	No visible water on the back.	No visible water on the back.	Pass

Test Photo:

During Test Sample 1

Before Test Sample 1

SGS

防水(IPX5)合格

SGS

TEST REPORT

No. : 02700000000000000000
Date : Sep 14, 2020
Page : 6 of 6

Table 1

Criteria conditions	0.1	0.2	0.3
Afterburn time for each individual specimen (s at 5)	< 10s	< 30s	< 30s
Total afterburn time for any condition set (s at 5, for the 3 specimens)	< 30s	< 30s	< 30s
Afterburn plus afterburn time for each individual specimen after the second flame application (s at 5)	< 30s	< 30s	< 30s
Afterburn or abscission of any specimen up to the testing stage	No	No	No
Carbon indicator ignited by flaming particles or drops	No	No	Yes

Note: Test specimens were cut from the sample.

Test Photo:

During test

Before test Part 1

SGS

燃焼性試験合格